
TENDER FOR CMC OF STP                              AIIMS, JODHPUR  

Page 1 of 85 

 

Tender  

For 

Comprehensive Maintenance & operation of 850kLD MBR 

based S.T.P. including Effluent treatment tanks, Water 

softening plant, Inlet tank, pump room, outgoing tank for 

residential complex installed at  

AIIMS, Jodhpur. 

 
N.I.T. No. AIIMS-JDH/EE/ELECT/2019-20/03 

NIT Issue Date 14th June, 2019 

Pre Bid Meeting 20th June, 2019 at 03:00PM 

Last Date of Online Submission of tender 5th July, 2019 upto 03:00PM 

Last Date of Submission of hard copy of EMD 5th July, 2019 upto 03:00PM 

Date of technical bid opening 6th July, 2019 

 

Tender Document may be downloaded from Download from following websites 
[...]
Bank) undertake  to  pay  to  the  Government    an  amount  not  exceeding  Rs. ____________                               

(Rupees_________________________________                                                 only) on demand by 

Government . 

2. We                                                                            do hereby undertake to pay the (Indicate the name of 

the Bank) amount due and payable under this Guarantee without any demur, merely on a demand from the 

Government stating that the amount claimed is required to meet the recoveries due or likely to be due from 

the said contractor (s). Any such demand made on the Bank shall be conclusive as regards the amount due 

and payable by the bank under this Guarantee. However, our liability under this guarantee shall be 

restricted to an amount not exceeding Rs .                   _ (Rupees  ______________________________ only) 

3. We the said bank undertake to pay to the Government any money so demanded notwithstanding any 

dispute or disputes raised by the contractor (s) in any suit or proceeding pending before any court or 

Tribunal relating thereto, our liability under this present being absolute and unequivocal. 

4. The payment so made by us under this bond shall be valid discharge of our liability for payment 

thereunder and the contractor (s) shall have no claim against us for making such payment. 

5. We                                                further agree that the guarantee herein contained (Indicate the name of  

Bank)  shall  remain  in  full  force  and  effect  during  the  period  that  would  be  taken  for  the 

performance of the said agreement and it shall continue to be enforceable till all the   dues of the 

Government under or by virtue of the said agreement have been fully paid, and its claims satisfied or 

discharged, or till Engineer-in- charge on behalf of the Government, certifies that the terms and conditions 

of the said Agreement have been fully and properly carried out be the said contractor (s) accordingly 

discharges this guarantee. 

6. We                                                            further agree with the Government that the (Indicate the name of 

Bank) Government shall have the fullest liberty without our consent, and without affecting in any manner 

our obligations hereunder, to vary any of the terms and conditions of the said agreement or to extend time 

of performance by the said contractor (s) from time to time or to postpone for any time or from time to time 

any of the powers exercisable by the Government against the said contractor (s) and to forebear or enforce 

any of the terms and conditions relating to the said agreement & we shall not be relieved from our liability 

by reasons of any such variation or extension being granted to the said contractor (s) or for any forbearance, 

act of omission on that part of the Government or any indulgence by the Government to the said contractor 

(s) or by any such matter or thing whatsoever which under the law relating to sureties would , but for this 

provision, have effect of so relieving us. 

7. The  guarantee  will  not  be  discharged  due  to the change  in  the  constitution of  the  Bank or  the 

contractor (s). 

8. We                                                                    lastly undertake not to revoke this (Indicate the name of 

Bank) guarantee except with the previous consent of the Government in writing

9. This guarantee shal be valid upto    __________ 

Government 
unless extended  on  demand  by  

  

Notwithstanding anything mentioned above, our liability against this Guarantee is restricted to 

Rs______________________________________________________________________________________

______________________

and unless a claim in writing is lodged with us within six months of the date of expiry or the extended date 

of expiry of this Guarantee all our liabilities under the Guarantee shall stand discharged.

Dated the                                    day of    For _________________________________________________
 

(Indicate the Name of Bank)



TENDER FOR CMC OF STP  AIIMS. JODHPUR 

Page 28 of 85 

 

Annexure- VI 

PROFORMA FOR EARNEST MONEY (BANK GUARANTEE) 
FORM OF EARNEST MONEY (BANK GUARANTEE) 

 
WHEREAS, contractor.................. (Name of contractor) (hereinafter called "the contractor") has 
submitted his tender dated ............. (Date) for the construction of .............................................. (name of  
work)  (hereinafter  called  "the  Tender") KNOW  ALL  PEOPLE  by  these  presents  that  we 
................................ (Name of bank) having our registered office at ................................... (hereinafter called 
"the Bank") are bound unto ................................................... (Name and division of Executive Engineer) 
(hereinafter called "the Engineer-in-Charge") in the sum of Rs. ......................... (Rs. in words 
.................................................) for which payment well and truly to be made to the said Engineer-in-
Charge the Bank binds itself, his successors and assigns by these presents. 

SEALED with the Common Seal of the said Bank this .............. day of .................20.... THE CONDITIONS of 
this obligation are: 
 
(1) If after tender opening the Contractor withdraws, his tender during the period of validity of  

tender (including extended validity of tender) specified in the Form of Tender; 
(2) If the contractor having been notified of the acceptance of his tender by the Engineer-in Charge: 

(a)  Fails  or  Refuses  to  execute  the  Form  of  Agreement  in  accordance  with  the 
Instructions  to contractor, if required; OR 
(b) Fails or Refuses to furnish the Performance Guarantee, in accordance with the provisions of 
tender document and Instructions to contractor. 

 
We undertake to pay to the Engineer-in-Charge either up to the above amount or part thereof upon 
receipt of first written demand, without the Engineer-in-Charge having to substantiate his demand, 
provided that in his demand the Engineer-in-Charge will note that the amount claimed by his is due 
to him owing to the occurrence of one or any of the above conditions, specifying the occurred 
condition or conditions. 
 
This Guarantee will remain in force up to and including the date* ............. after the deadline for 
submission of tender as such deadline is stated in the Instructions to contractor or as it may be 
extended by the Engineer-in-Charge, notice of which extension(s) to the Bank is hereby waived. Any 
demand in respect of this Guarantee should reach the Bank not later than the above date.  
 
 
DATE .............                                                                           SIGNATURE OF THE BANK 
 
 
 
WITNESS ..................                                                               SEAL (SIGNATURE, NAME AND ADDRESS) 
 
 
*Date to be worked out on the basis of validity period of 6 months from last date of receipt of tender. 
 
 

  



TENDER FOR CMC OF STP  AIIMS. JODHPUR 

Page 29 of 85 

 

Annexure-VII 

OPERATION & MAINTENANCE MANUAL FOR SEWAGE TREATMENT PLANT (MBR) 
 

This treatment scheme has been designed to treat the sewage generated from Hospital which is summarized 

below:- 

RAW SEWAGE CHARACTERISTICS 

Flow 850 m3/day 

BOD mg/l 200-300 

COD mg/l : 400-550 

TSS mg/l : 150-200 

Oil & Grease mg/l : 20 Oil & Grease mg/l : 20 

pH : 6.5 - 8.5 pH : 6.5 - 8.5 

Total Coliform : 106 X 107 Total Coliform : 106 X107 

Turbidity (NTU) : Not Mentioned Turbidity (NTU) : Not Mentioned 

TREATED SEWAGE CHARACTERISTICS 

Flow 850 M3/day 

BOD mg/l <5 

COD mg/l <20 

TSS mg/l <5 

Oil & Grease mg/l <5 

pH 6.5 - 8.5 

Ammonia <1 

Total Coliform Removal to the level of log 
6 

Turbidity (NTU) <2 

 

ASSUMPTIONS: 
1. All other pollutants other than mentioned above have been considered as nil at the inlet of S.T.P which 

exceed the disposal standard as well as will adversely affect the performance of biological treatment. 

2. Invert level considered is EL – 1.5 mts. 

3. The plant design does not account for any toxic contamination from industries. 

4. The plant shall function in anoxic - aerobic condition only. 

5. Plant is installed in basement. 

6. We have considered entire sewage will be discharged into the sewage treatment plant in closed pipe. 

Thus avoiding grid chamber. 

7. Oil present if any shall be in free & floating form. 

8. Phosphate, Sulfur is not guarantee in this sewage treatment plant. 

9. Phase 1 shall have average flow of 35m3/hr. and Phase 2 shall have average flow of 35 m3/hr. in 

combination of both the phases the average flow shall be 70m3/hr. on 20 hrs basis. However plant shall 

operate on 24 hrs. of operation (i.e 29.2 m3/hr flow rate). 

10. The sewage generation is for 20 hrs. but plant shall operate on 24 hrs. basis. 

11. Sample shall be analyzed after every 15 days for 3 months. (i.e. 6 samplings). 

PROCESS DESIGN BASIS WITH ASSUMPTIONS 



TENDER FOR CMC OF STP  AIIMS. JODHPUR 

Page 30 of 85 

 

12. Minimum 30% flow of rated capacity shall be available for efficient operation of plant. 

13. Both the phases (i.e. 1 and 2) are considered at same location. 

14. Clear height requires in basement to install the plant is 7.5 mts. 

UNIT DETAILS 
 

TAG NO. DESCRIPTION SIZE / CAPACITY QTY. 

T-1010 Coarse bar screen 0.8 x 1.8 x 0.8M SWD 01 no. 

T-1020 Oil & grease trap 5.45 x 1.8 x 1.8M SWD 01 no. 

T-1030 Equalization tank 9.4 x 6.5 x 3.5M SWD 01 no. 

T-1040A Fine bar screen-Auto 1.0 x 1.0 x 0.5M SWD 01 no. 

T-1040B Fine bar screen-Manual 1.0 x 1.0 x 0.5M SWD 01 no. 

T-1050 Anoxic tank 4.4 x 4.4 x 3.7M SWD 01 no. 

T-1060 Bio reactor 8.1 x 10.0 x 3.5M SWD 01 no. 

T-1070 Membrane tank (GE MEM) 3.1 x 4.4 x 3.0M SWD 01 no. 

T-1090 Permeate tank 4.4 x 4.4 x 3.0M SWD 01 no. 

T-1100 Sludge holding tank 2.95 x 2.6 x 3.0M SWD 01 no. 

- Space for centrifuge Suitable 01 no. 

 

S. 

No. 
DESCRIPTION MARK SIZE / CAPACITY 

NOS. OFF 

1. Bar screen 6 mm BS-1010 TL STD.  

2. Slotted Pipe Oil Skimmer OS-1020 TL STD  

3. Air grid – equalization tank ADG-1030 TL STD  

4. Diffuser - TL STD  

5. Bio reactor feed pimps P-1011/12 35.5M3/HRO 12MHC  

6. Fine Screen (Auto) 2mm BS-1040A TL STD  

7. Fine Screen (Manual) 2mm BS-1040B TL STD  

8. Air Blower for EQT, SHT, Bio Reactor AB-1011/12 
650M3/HRO4000MM 

WC 

 

9. Air Blower for membrane. AB-1013/14 
450M3/HRO4000MM 

WC 

 

10. Agitator for Anoxic Tank. AG-1050 Suitable  

11. Air grid for – Bio reactor ADG-1060 TL STD  

12. Diffuser - TL STD  

13. Membrane MEM-1070 Suitable  

14. Membrane Skid  Suitable  

15. Sludge recirculation pumps P-1021/22 143M3/HRO10MWC  

16. 
Permeate pumps cum backwash pumps 

with VFD 
P-1031/22 38-45M3/Hyo10MWC 

 

17. Hypo dosing tank T-1080 150 liters  

18. Hypo dosing pump P-1080 6LPH  

19. U.V. systems UV-1010 
Suitable for 38- 

36M3/Hyo10MWC 

 

20. Air grid sludge holding tank ADG-1100 TL-STD  

21. Diffuser - TL-STD  

22. Centrifuge feed pump P-1041/42 5.0 M3/Hyo10MWC  



TENDER FOR CMC OF STP  AIIMS. JODHPUR 

Page 31 of 85 

 

23. Centrifuge (Batch type) CF-1010 
45kg per batch solid 

handling capacity 

 

 

24. DWPE dosing tank T-1130 100 liters  

25. DWPE dosing pump P-1130 0-50LPH  

26. Agitator DWPE dosing tank AG-1130 Suitable  

27. Air compressor for DWE dosing tank AG-1130 Suitable  

28. Air compressor with dryer COMP-1010 2CFM, 7.0MWC  

29. Hypo dosing tank for maintenance T-1110 300 liters  

30. Hypo dosing pump for maintenance T-1110 150 LPH 2BAR  

31. Citric dosing tank for maintenance T-1120 300 liters  

32. Citric dosing pump for maintenance T-1120 150 LPH 2BAR  

 

 



TENDER FOR CMC OF STP  AIIMS. JODHPUR 

Page 32 of 85 

 

Treatment Philosophy  

To treat the sewage the following treatment philosophy is adopted 

Bar Screen : To trap any free floating debris 

Oil & Grease removal tank To trap free & floating oil if any 

Equalization tank To equalize the sewage quantitatively & qualitatively 

Fine Screen To trap any free floating debris above 2 mm 

Anoxic Tank 
To bring de-nitrification to release the N2 in atm. By the virtue of 

bacteria’s 

Bio-Reactor COD Treatment of organic matter to reduce BOD / aerobically 

Membranes To filter the treated water from MLSS. 

Chlorination and U.V. For Disinfection 

Sludge Holding Tank For Storage of sludge 

Batch Type Centrifuge : To dewatering of sludge 

 

Membrane:- ZeeWeed® Overview 

The ZeeWeed® membrane filtration system replaces the solids separation function of secondary 

clarifiers and tertiary sand filters in a conventional activated sludge system. The ZeeWeed® 500 series 

membrane is a reinforced hollow fiber ultrafiltration membrane with a nominal pore size of 

0.04 Qm (Figure 1). The membrane fiber has a tensile strength close to 100 lbs and is highly resistant to 

chemicals, including acids, bases and chlorine, which are used for membrane cleaning. This membrane 

is designed specifically for high solids applications such as membrane bioreactors. The membrane is 

manufactured and assembled into discrete units called “modules”, (Figure 3). These are the basic 

building blocks of the membrane system that are manifolded together to create a “cassette”. The 

ZW500d cassette (Figure 4), which is proposed can contain up to 48 modules. Each module has 370 ft2 

of membrane area, for a maximum membrane area of 17,760 ft2 per cassette. Cassettes may also be 

partially filled with a minimum of 24 ZeeWeed® modules. The 500d cassette is Seller’s latest 

generation of proven ZeeWeed® 500 membrane configuration. 

Off, Permeation and Stand-by Modes off Mode 

In OFF mode, devices are off. However, for membrane protection, the first two steps in OFF mode are 

to ensure the membranes are submerged. This is done by opening the feed valves. When the water level 

is above the membranes the feed valves are closed. The last step in OFF mode has all equipment 

associated with the train in positions programmed in the PLC; these devices cannot be manually or 

automatically controlled. 

 

Filtration/Production/Permeation Mode 

Filtration, or permeation, consists of drawing clean water from the mixed liquor through the membrane 

fibers via the permeate pump. Water is produced from each train during the filtration period for a 

duration of 11 minutes, followed by a 30 second relaxation/ backpulse. The filtration duration cycle is 

based on GE’s extensive experience with the numerous GE’s MBRs in operation throughout the world. 

There is permeate/process pump per train with 50% standby pump for filtration purposes. The vacuum 

generated by the permeate pump draws permeate from the outside-in through the membranes and 

discharges it to the Permeate Storage Tank. The variable speed pumps are controlled by GE’s supplied 

PLC to maintain the permeate-flow demand. The PLC continuously runs a PID loop for Trans 

Membrane Pressure (TMP) while in production. The PLC uses the lower of the control outputs from the 

flow loop and TMP loop. All the permeate pumps are controlled at the same flow set points and are 

complete with premium efficiency VFD rated motors and discharge flow meter. Maximum pump 

capacity for permeation is achieved at the highest design level in the process tanks. All pump speeds will 

gradually decrease as the  liquid level in the process tanks decreases. If during low flow conditions this 

level drops below the design minimum, and the pumps cannot be slowed down any further, one or more 

trains will automatically go into standby mode. During or below average day flow conditions, all Two 



TENDER FOR CMC OF STP  AIIMS. JODHPUR 

Page 33 of 85 

 

(2) trains will be in operation provided any trains are not required to go into stand-by mode. All 

permeate pumps and Mixed Liquor RAS pumps will be operating. All permeate pumps will discharge 

into a common permeate collection header. The Permeate Storage Tank and the Backpulse Tank are 

both fed from the common permeate header. Cleaning and Maintenance Procedures As the feed is drawn 

through the membranes during filtration, solids are removed which accumulate on the membrane 

surface. As the solids accumulate, they restrict the flow through the membranes and eventually 

membrane cleaning is required in order to maintain the filtered water flow rate. Membrane cleaning is 

absolutely critical to ensure sustainable operation over the life of the plant regardless of membrane type. 

GE’s MBR system is designed with the most comprehensive cleaning toolbox, which represents the 

culmination of years of experience in long-term MBR operation for uncompromised performance 
over the life of the membranes. Features include the following: 
 
 Membrane Air Scouring: used as a mechanical cleaning action, Seller has developed and patented 

the most energy efficient membrane air scouring method in the industry. 

 Relax mode 

 Back pulse Ability: The ability to ensure an even distribution of chemicals across the fibers through 

back pulsing under pressure. This reduces the potential for preferential flow of cleaning chemicals. 

 Cleaning: The ability to clean not only the inside of the membrane surface with maintenance 

cleaning, but also the outside of the surface with recovery cleaning. Ability to clean quickly and 

easily through fully automated processes such as relaxation, back pulsing, maintenance and recovery 

cleaning; and GE’s multilevel approach to maintaining membrane performance is summarized in the 

following sections. 

 Membrane Scouring by Aeration 

 

Whenever a membrane train is in production, membrane scour aeration is required to maintain consistent 

permeability of the membrane. Specially designed highly efficient coarse bubble aeration is used to 

scour the outside surface of the membrane and move  mixed liquor solids away from the membrane 

fibers. This is accomplished by a Seller’s patented cyclic aeration system that uses a factory installed 

coarse bubble aeration grid which is integrated into the base of each ZeeWeed® 500d cassette. 

The membrane cassette is aerated to provide a mechanical cleaning action. This air scour removes 

foulants that may deposit on the outside of the fiber, maintaining membrane permeability. The aeration 

also minimizes the effect of concentration polarization which is recognized as a significant membrane 

fouling mechanism The system has been designed to supply Air to each air header of a membrane train 

at 10 seconds ON and 10 seconds OFF (10:10) aeration mode. Based on GE’s experience in various 

MBR systems, a 10-30 aeration mode will be operated during normal operation of the plant resulting in 

overall decreased aeration energy consumption. The process is PLC-automated and provide among the 

lowest MBR energy consumption in the industry without sacrificing any performance. 

 

Relaxation 

Relaxation mode combined with air scouring is the routine cleaning mode during normal production. 

The combined stoppage of permeation and air scouring effectively removes solids that have accumulated 

on the membrane surface or within the fibers and reduces electrical costs. While operating in relaxation 

mode, permeation for each train is stopped sequentially for a short period of time (30-60 sec) every 10-

12 minutes to allow air scouring of the membranes without permeation. No chemical or permeate is used 

during relaxation mode. This is the normal operating mode of ZeeWeed® MBR systems. The relaxation 

function is fully automated by the PLC with no operator intervention. 

 

Back pulse or Backwash 

Backpulsing is a cleaning tool which allows for reliable system performance during unexpected influent 

or process operating scenarios. Backpulsing involves reversing the flow through the membranes to 

dislodge any particles that may have adhered to the membrane surface. As with relaxation, the backpulse 